
  NPDES Permit No. MA0100668 
Page 1 of 14 

AUTHORIZATION TO DISCHARGE UNDER THE  
NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM 

 
In compliance with the provisions of the Federal Clean Water Act, as amended, (33 U.S.C. §§1251 et 
seq.; the "CWA"), and the Massachusetts Clean Waters Act, as amended, (M.G.L. Chap. 21, §§ 26-53), 
 

Town of Concord 
Department of Public Works 

 
is authorized to discharge from the facility located at 
 

Concord Wastewater Treatment Plant 
509 Bedford Street 

Concord, MA 01742 
 
to receiving water named 
 

Concord River 
 

 
in accordance with effluent limitations, monitoring requirements and other conditions set forth herein. 
 
This permit shall become effective on (See ** below) 
[...]
protect all aquatic life, including those species with EFH designation.  Impacts associated with 
issuance of this permit to the EFH species, their habitat and forage, have been minimized to the 
extent that no significant adverse impacts are expected.   Further mitigation is not warranted. 
 



       Fact Sheet # MA0100668 
         2012 Reissuance, Page 22 of 24 

 

 

IX. ENDANGERED SPECIES 

 
Section 7(a) of the Endangered Species Act of 1973, as amended (ESA) grants authority to and 
imposes requirements upon Federal agencies regarding endangered or threatened species of fish, 
wildlife, or plants (“listed species”) and habitat of such species that has been designated as 
critical (a “critical habitat”). The ESA requires every Federal agency, in consultation with and 

with the assistance of the Secretary of Interior, to insure that any action it authorizes, funds, or 
carries out, in the United States or upon the high seas, is not likely to jeopardize the continued 
existence of any listed species or result in the destruction or adverse modification of critical 
habitat. The United States Fish and Wildlife Service (USFWS) typically administers Section 7 
consultations for bird, terrestrial, and freshwater aquatic species. The National Marine Fisheries 
Service (NMFS) typically administers Section 7 consultations for marine species and 
anadromous fish.   
 
EPA has reviewed the federal endangered or threatened species of fish and wildlife to determine 
if any listed species might potentially be impacted by the re-issuance of this NPDES permit.  The 
review revealed that one federally protected species, the small whirled pogonia (Isotria 

medeoloides), an orchid, merited further discussion. 
 
The small whirled pogonia orchid has been identified in Groton, Massachusetts, which is three 
towns away from the Concord WWTP.  In addition, the small whorled pogonia is found in 
“forests with somewhat poorly drained soils and/or a seasonally high water table,” according to 

the USFWS website.  This species is not aquatic; therefore it is unlikely that it would come into 
contact with the facility discharge. 
 
EPA is coordinating a review of this finding with USFWS and NMFS through the Draft Permit 
and Fact Sheet, and consultation under Section 7 of the ESA with USFWS and NMFS is not 
required. 
 

X. MONITORING AND REPORTING 

   
The effluent monitoring requirements have been established to yield data representative of the 
discharge under authority of Section 308 (a) of the CWA in accordance with 40 CFR §§122.41 
(j), 122.44 (l), and 122.48. 
 
The Draft Permit includes new provisions related to Discharge Monitoring Report (DMR) 
submittals to EPA and the State.  The Draft Permit requires that, no later than one year after the 
effective date of the permit, the permittee submit all monitoring data and other reports required 
by the permit to EPA using NetDMR, unless the permittee is able to demonstrate a reasonable 
basis, such as technical or administrative infeasibility, that precludes the use of NetDMR for 
submitting DMRs and reports (“opt-out request”).   
 
In the interim (until one year from the effective date of the permit), the permittee may either 
submit monitoring data and other reports to EPA in hard copy form, or report electronically using 
NetDMR. 
 
NetDMR is a national web-based tool for regulated Clean Water Act permittees to submit 
discharge monitoring reports (DMRs) electronically via a secure Internet application to U.S. EPA 



       Fact Sheet # MA0100668 
         2012 Reissuance, Page 23 of 24 

 

 

through the Environmental Information Exchange Network.  NetDMR allows participants to 
discontinue mailing in hard copy forms under 40 CFR § 122.41 and § 403.12.  NetDMR is 
accessed from the following url: http://www.epa.gov/netdmr.  Further information about 
NetDMR, including contacts for EPA Region 1, is provided on this website.   
 
EPA currently conducts free training on the use of NetDMR, and anticipates that the availability 
of this training will continue to assist permittees with the transition to use of NetDMR.   To 
participate in upcoming trainings, visit http://www.epa.gov/netdmr for contact information for 
Massachusetts. 
 
The Draft Permit requires the permittee to report monitoring results obtained during each 
calendar month using NetDMR, no later than the 15th day of the month following the completed 
reporting period.  All reports required under the permit shall be submitted to EPA as an electronic 
attachment to the DMR.  Once a permittee begins submitting reports using NetDMR, it will no 
longer be required to submit hard copies of DMRs or other reports to EPA and will no longer be 
required to submit hard copies of DMRs to MassDEP.  However, permittees must continue to 

send hard copies of reports other than DMRs to MassDEP until further notice from 

MassDEP. 
 
The Draft Permit also includes an “opt-out” request process.  Permittees who believe they cannot 
use NetDMR due to technical or administrative infeasibilities, or other logical reasons, must 
demonstrate the reasonable basis that precludes the use of NetDMR.  These permittees must 
submit the justification, in writing, to EPA at least sixty (60) days prior to the date the facility 
would otherwise be required to begin using NetDMR.  Opt-outs become effective upon the date 
of written approval by EPA and are valid for twelve (12) months from the date of EPA approval.  
The opt-outs expire at the end of this twelve (12) month period.  Upon expiration, the permittee 
must submit DMRs and reports to EPA using NetDMR, unless the permittee submits a renewed 
opt-out request sixty (60) days prior to expiration of its opt-out, and such a request is approved 
by EPA. 
 
Until electronic reporting using NetDMR begins, or for those permittees that receive written 
approval from EPA to continue to submit hard copies of DMRs, the Draft Permit requires that 
submittal of DMRs and other reports required by the permit continue in hard copy format.  Hard 
copies of DMRs must be postmarked no later than the 15th day of the month following the 
completed reporting period. 
 

XI. STATE PERMIT CONDITIONS 

   
The NPDES Permit is issued jointly by the U. S. Environmental Protection Agency and the 
Massachusetts Department of Environmental Protection under federal and state law, respectively.  
As such, all the terms and conditions of the permit are, therefore, incorporated into and constitute 
a discharge permit issued by the MassDEP Commissioner. 
 

XII. GENERAL CONDITIONS 

   
The general conditions of the permit are based on 40 CFR Parts 122, Subparts A and D and 40 
CFR 124, Subparts A, D, E, and F and are consistent with management requirements common to 
other permits. 

http://www.epa.gov/netdmr
http://www.epa.gov/netdmr


       Fact Sheet # MA0100668 
         2012 Reissuance, Page 24 of 24 

 

 

 

XIII. STATE CERTIFICATION REQUIREMENTS 

   
The staff of MassDEP has reviewed the draft permit.  EPA has requested permit certification by 
the State pursuant to 40 CFR Part 124.53 and expects that the draft permit will be certified. 
 

XIV. PUBLIC COMMENT PERIOD AND PROCEDURES FOR FINAL DECISION 

 

All persons, including applicants, who believe any condition of the draft permit is inappropriate 
must raise all issues and submit all available arguments and all supporting material for their 
arguments in full by the close of the public comment period, to the U.S. EPA, Office of 
Ecosystem Protection, 5 Post Office Square, Suite 100, Boston, Massachusetts 02109-3912.  Any 
person, prior to such date, may submit a request in writing for a public hearing to consider the 
draft permit to EPA and the State Agency.  Such requests shall state the nature of the issues 
proposed to be raised in the hearing.  Public hearings may be held after at least thirty days public 
notice whenever the Regional Administrator finds that response to this notice indicates a 
significant public interest.  In reaching a final decision on the draft permit, the Regional 
Administrator will respond to all significant comments and make these responses available to the 
public at EPA's Boston office. 
 
Following the close of the comment period and after a public hearing, if such a hearing is held, 
the Regional Administrator will issue a final permit decision and forward a copy of the final 
decision to the applicant and each person who has submitted written comments or requested 
notice. 
 

XV. EPA CONTACT 
 
Additional information concerning the draft permit may be obtained between the hours of 9:00 
a.m. and 5:00 p.m., Monday through Friday, excluding holidays from: 
 
Robin L. Johnson 
EPA New England – Region 1 
5 Post Office Square, Suite 100 
Mail Code OEP06-1 
Boston, MA  02109-3912 
Telephone: (617) 918-1045 
Johnson.Robin@epa.gov 
 
Kathleen Keohane, Massachusetts Department of Environmental Protection 
Division of Watershed Management, Surface Water Discharge Permit Program 
627 Main Street, 2nd Floor 
Worcester, Massachusetts 01608 
Telephone: (508) 767-2856 FAX: (508) 791-4131 
kathleen.keohane@state.ma. 
   

Stephen Perkins, Director 
       ______________________        Office of Ecosystem Protection 
                        Date           U.S. Environmental Protection Agency 

mailto:Johnson.Robin@epa.gov
mailto:kathleen.keohane@state.ma




 

Headworks 

Fine screen 

Aerated  sludge  

tank 

Primary   Clarifiers 

Screenings/Grit rolloff 
rolloff 

 

 

Rotary Drum         

Thickener 

Trickling Filters 

Detrittor 

~ 1.1 MGD Influent  

Q 

To landfill ~ 24 tons/yr. 

Secondary 

 

Clarifiers 

Recir 

Valve 

~ 1.0 MGD 

recycle 

~ 1.1 MGD 
1.1MGD 

Tert. Reaction UV Disinfection 

Tert. Settling 

Tanks 

Final 

Effluent 

~ 1.1 MGD  

Parshall Flume 

Thickened 

Sludge 

Storage 

~ 210 dry tons/yr  

     to offsite  

Concord, Mass.  Wastewater Treatment Facility 

Process Flow Diagram 



Appendix A
DMR SUMMARY - Concord WWTF

1/1/2009 - 12/31/2010

Monitoring Period 
End Date Flow Max Flow avg* pH Min pH Max

BOD, avg 
monthly 
loading

BOD, max 
daily 

loading

BOD, 
monthly 

avg 

BOD, 
weekly 

avg
BOD, 

daily max

TSS, avg 
monthly 
loading

TSS, max 
daily 

loading
TSS, avg 
monthly

TSS, avg 
weekly

TSS, max 
daily

MGD MGD s.u. s.u. lb/day lb/day mg/l mg/l mg/l lb/day lb/day mg/l mg/l mg/l
01/31/2009 1.559 1.278 6.3 7.3 59. 79. 5. 7. 7. 95. 159. 9. 12. 13.
02/28/2009 1.24 1.1179 6.2 7. 45. 56. 5. 6. 6. 77. 116. 8. 10. 12.
03/31/2009 1.417 1.2382 6.2 7.04 40. 51. 4. 5. 5. 75. 104. 7. 10. 10.
04/30/2009 1.3583 1.1688 6.01 6.98 29. 33. 3. 4. 3. 15. 39. 2. 5. 4.
05/31/2009 1.131 .974 6.31 8.3 32. 47. 4. 5. 5. 13. 26. 2. 2. 3.
06/30/2009 .92 .82 6. 7.8 52. 75. 4. 5. 6. 25. 48. 2. 4. 4.
07/31/2009 1.19 .96 6.15 8.63 27. 34. 3. 4. 4. 26. 42. 3. 5. 5.
08/31/2009 1.134 .919 6.28 7.08 25. 37. 3. 4. 4. 22. 41. 3. 4. 5.
09/30/2009 .95 .839 6.32 6.78 50. 148. 3. 6. 10. 31. 92. 2. 4. 6.
10/31/2009 .947 .849 6.3 7.3 20. 29. 3. 4. 4. 15. 22. 2. 3. 3.
11/30/2009 1.097 .931 6.31 9.62 40. 62. 5. 6. 7. 80. 97. 10. 13. 13.
12/31/2009 1.224 1.096 6.38 6.93 41. 57. 4. 5. 6. 81. 144. 9. 16. 16.
01/31/2010 1.278 1.032 6.36 6.66 43. 67. 5. 6. 8. 63. 94. 7. 8. 9.
02/28/2010 2.09 1.12 6.11 7.66 40. 53. 5. 5. 6. 75. 135. 9. 10. 13.
03/31/2010 3.76 2.4 6.06 6.78 136. 269. 6. 9. 9. 283. 847. 12. 24. 25.
04/30/2010 3.213 1.89 6.28 6.8 58. 107. 4. 4. 4. 34. 65. 2. 6. 3.
05/31/2010 1.147 1.02 6.31 6.72 26. 38. 3. 4. 4. 14. 35. 2. 2. 4.
06/30/2010 .97 .83 6.15 6.71 20. 24. 3. 3. 3. 16. 25. 2. 3. 3.
07/31/2010 .753 .6731 6.16 6.47 18. 24. 3. 4. 4. 13. 24. 2. 3. 4.
08/31/2010 .979 .799 6.08 6.64 23. 51. 3. 5. 7. 20. 58. 3. 5. 8.
09/30/2010 1. .82 6.08 6.76 16. 22. 2. 3. 3. 11. 21. 2. 2. 3.
10/31/2010 .972 .869 6.4 7.16 17. 23. 2. 2. 3. 11. 22. 2. 2. 3.
11/30/2010 1.02 .895 6.31 7.07 28. 38. 4. 4. 5. 56. 100. 7. 10. 13.

12/31/2010 1.093 .958 6.25 6.85 35. 43. 4. 5. 5. 88. 254. 11. 18. 30.

Jan 2006 limits Report 1.2 6 8.3 300 450 30 45 Report 300 450 30 45 Report
Minimum .753 .6731 6. 6.47 16. 22. 2. 2. 3. 11. 21. 2. 2. 3.
Maximum 3.76 2.4 6.4 9.62 300. 269. 6. 9. 10. 283. 847. 12. 24. 30.
Average 1.35 1.06 6.22 7.21 48.80 61.13 3.75 4.79 5.33 51.63 108.75 5.00 7.54 8.83

Standard Deviation 0.71 0.37 0.12 0.73 57.54 52.83 1.03 1.44 1.93 57.45 167.16 3.55 5.79 7.15
#measurement 24 24 24 24 25 25 25 24 24 24 25 25 25 24

#exceed 2006 limits N/A 0 0 2 0 0 0 0 N/A 0 1 0 0 N/A

1



Appendix A
DMR SUMMARY - Concord WWTF

1/1/2009 - 12/31/2010

Monitoring Period 
End Date

01/31/2009
02/28/2009
03/31/2009
04/30/2009
05/31/2009
06/30/2009
07/31/2009
08/31/2009
09/30/2009
10/31/2009
11/30/2009
12/31/2009
01/31/2010
02/28/2010
03/31/2010
04/30/2010
05/31/2010
06/30/2010
07/31/2010
08/31/2010
09/30/2010
10/31/2010
11/30/2010
12/31/2010

Jan 2006 limits
Minimum
Maximum
Average

Standard Deviation
#measurement

#exceed 2006 limits

Fecal 
coliform, 
geo avg

Fecal 
coliform, 
daily max

Dissolved 
oxygen

Total 
Phosphorus, 
monthly avg

Total 
Phosphorus, 

daily max

Ortho-
phosphate, 
max daily

Ortho-
phosphate, 

avg 
monthly

Ammonia, 
monthly 

avg
Ammonia, 
daily max

Aluminum
, daily 
max

Aluminum
, monthly 

avg
#/100 ml #/100 ml mg/l mg/l mg/l mg/l mg/l mg/l mg/l g/l g/l

2. 20. 9.5 .79 1.52 .05 .07 .96 1.01 2270. 2270.
1. 2. 7.9 .98 1.28 .06 .11 1.03 1.51 2270. 2270.
1. 4. 10.1 .51 .76 .05 .09 .87 .95 1510. 1510.
1. 1. 9.2 .11 .18 .85 1.08 444. 444.
1. 1. 9.8 .15 .28 .55 .91 737. 737.
1. 1. 8.2 .2 .3 1.34 1.54 375. 375.
2. 10. 8.5 .19 .32 .62 1.13 598. 598.
1. 1. 8.3 .18 .25 .93 1.21 415. 415.
1. 1. 8. .2 .25 1.05 1.21 625. 625.
1. 1. 8.6 .19 .39 1.24 1.67 283. 283.
1. 2. 9.5 .76 .81 .38 .64 1.29 1.66 870. 870.
2. 22. 9.6 .68 .91 .09 .12 1.88 2.21 1840. 1840.
1. 4. 9.9 .66 .84 .16 .33 .55 .97 1260. 1260.
1. 2. 10. .96 1.02 .09 .12 .71 .76 1370. 1370.
2. 9. 10. .66 .99 .05 .07 1.36 1.81 1360. 1360.
1. 6. 10. .2 .28 .62 .67 577. 577.
1. 1. 9.2 .19 .28 1.14 1.3 893. 893.
1. 1. 8.7 .19 .26 .49 .61 662. 662.
1. 1. 8. .16 .27 .75 .92 329. 329.
1. 2. 8.3 .19 .3 .98 1.48 1280. 1280.
1. 2. 8.4 .19 .24 1.49 1.88 1210. 1210.
1. 4. 7.8 .17 .28 .95 1.13 191. 191.
1. 4. 9.2 .5 .75 .09 .28 2.81 4.18 609. 609.
2. 36. 9. .61 .78 .02 .02 .67 .78 2170. 2170.

200 400 5 Varies Report Report Report Report Report Report Report
1. 1. 7.8 .11 .18 .02 .02 .49 .61 191. 191.
2. 36. 10.1 .98 1.52 .38 .64 2.81 4.18 2270. 2270.

1.21 5.75 8.99 0.40 0.56 0.10 0.19 1.05 1.36 1006.17 1006.17
0.41 8.59 0.77 0.29 0.38 0.10 0.19 0.51 0.73 643.45 643.45
24 25 24 24 24 10 10 24 24 24 24
0 0 0 0 N/A N/A N/A N/A N/A N/A N/A

2



Appendix A
DMR SUMMARY - Concord WWTF

1/1/2009 - 12/31/2010

Date LC50 C-NOEC
Copper 
(mg/l)

Zinc 
(mg/l)

Lead 
(mg/l)

Cadmium 
(mg/l)

Nickel 
(mg/l)

March-08 100 12.5 0.0116 0.0061 <0.0005 <0.0002 0.0019
June-08 60.2 100. 0.0099 0.0223 <0.0005 <0.0002 0.0022

September-08 100 100. 0.0069 0.0211 <0.0005 <0.0002 0.0024
December-08 100 100. 0.0081 0.0174 <0.0005 <0.0002 0.0023

March-09 100 100. 0.0076 0.0238 <0.0005 <0.0002 0.0053
June-09 100 100. 0.0055 0.0045 <0.001 <0.0002 0.0045

September-09 100 100. <0.01 0.023 <0.04 <0.004 <0.01
December-09 100 100. 0.009 0.025 <0.0005 <0.0002 <0.01

March-10 100 100. 0.009 0.027 <0.0005 <0.0002 0.007
June-10 100 100. 0.008 0.015 <0.001 <0.0002 0.005

September-10 100 100. 0.006 0.016 <0.001 <0.0002 0.005
December-10 100 100. 0.016 0.035 <0.001 <0.0002 0.005

Limit 100. Report Report Report Report Report Report
Minimum 60.2 12.5 .0055 .0045 N/A N/A .0019
Maximum 100. 100. .016 .035 N/A N/A .007
# measurements 21. 21. 21. 22. 23. 24. 25.
#exceed limit 1 N/A N/A N/A N/A N/A N/A

Whole Effluent Toxicity



       Fact Sheet # MA0100668 
  

  

  

  MA0100668

 2012 Reissuance 

Appendix B 

 

APPENDIX B – 7Q10 AND DILUTION CALCULATIONS 

 

To obtain an estimate of a 7Q10 flow at a point between the two USGS gages listed below, the 

drainage areas (DA) between them must be calculated and other flows included or excluded as 